
 

 

 

 

COUNTY GOVERNMENT OF LAMU 

DEPARTMENT OF WATER MANAGEMENT 

AND CONSERVATION 

 

 

 

 

 

 

 
 

TENDER DOCUMENT 

 
 

FOR SUPPLY, DELIVERY AND INSTALLATION OF 

MOKOWE DESALINATION PLANT AND 

CONSTRUCTION OF PLANT HOUSE. 

 

 

TENDER NO.CGL/TND/WATER/015/2020-2021 

(NEGOTIATION NUMBER 828105-3,1) 

RE-TENDER 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

 

 

 
 



2  

 

 

 

 

 

SECTION I 

TABLE OF CONTENTS 

 
 

INVITATION TO TENDER 

 
 

PAGE 

3 

SECTION II INSTRUCTIONS TO TENDERERS 5 

 Appendix to Instructions to tenderers 22 

SECTION III GENERAL CONDITIONS OF CONTRACT 24 

SECTION IV SPECIAL CONDITIONS OF CONTRACT 32 

SECTION V SCHEDULE OF REQUIREMENTS AND PRICE 33 
[...]
3.20. Language and Law 

 

3.20.1 The language of the contract and the law governing the contract shall be English 

language and the Laws of Kenya respectively unless otherwise specified in the 

SCC 

 

3.21. Force Majeure 

 

3.21.1 The Tenderer shall not be liable for forfeiture of its performance security or 

termination for default if and to the extent that it’s delay in performance or other 

failure to perform its obligations under the Contract is the result of an event of 

Force Majeure. 

 

3.22 Notices 

 

3.22.1 Any notice given by one party to the other pursuant to this contract shall be sent 

to other party by post or by fax or Email and confirmed in writing to the other 

party’s address specified. 

 

3.22.2 A notice shall be effective when delivered or on the notices effective date, 

whichever is later. 

   



 

 

SECTION IV - SPECIAL CONDITIONS OF CONTRACT 

 

4.1 Special Conditions of Contract shall supplement the General Conditions of 

Contract. Whenever there is a conflict, between the GCC and the SCC, the 

provisions of the SCC herein shall prevail over these in the GCC. 

 

4.2 Special conditions of contract as relates to the GCC 
 

 
REFERENCE OF GCC SPECIAL CONDITIONS OF CONTRACT 

3.7.1 The performance security shall be 10% of the contract 

amount in Kenya Shillings, or in a freely convertible 

currency acceptable to the County and shall be in the 

form of : 
 

a) Bank guarantee 

b) Such insurance guarantee approved by the 

Authority 

3.12.1 Payment shall be done after testing and inspection of 

the equipment and other works 

3.18.1 Disputes shall be resolved through arbitration and 

could further proceed to high court as would be 

appropriate. 



 

 

 

 

SECTION V - SCHEDULE OF REQUIREMENTS AND PRICES 
 

 
No. Item Description Quantity Unit 

Price 

Kshs 

Installation 

Period 

Price 

Kshs. 

Total Price 

Kshs. 

1. Supply, Delivery and 

Installation of 

Mokowe 

Desalination Plant 

1No.  2 Month   

2. Construction of 

Desalination Plant 

House. 

1No.  1 Month   

  

Total 

Price Kshs. 

Inclusive VAT 

 

 

 

 

 

Authorized Official:         

Name   Signature 
 

 

 

Date 



 

 

SECTION VI - TECHNICAL SPECIFICATIONS 

 

6.1 GENERAL 
 

6.1.1. These specifications describe the basic requirements for equipment. Tenderers  are 

requested to submit with their offers the detailed specifications, drawings, 

catalogues, etc for the products they intend to supply. 

 

6.1.2 Tenderers must indicate on the specifications sheets whether the equipment offered 

comply with each specific requirement. 

 

6.1.3 All the dimensions and capacities of the equipment to be supplied shall not be less 

than those required in these specifications. Deviations from the basic requirements, 

if any, shall be explained in detail in writing with the offer, with supporting data 

such as calculation sheets, etc. The County reserves the right to reject the products, 

if such deviations shall be found critical to the use and operation of the products 

 

6.1.4 The tenderers are requested to present information along with their offers as follows 

;- 

 

(i) Shortest possible delivery period of each product 

(ii) Information on proper representative and/or workshop for back-up 

service/repair and maintenance including their names and addresses 



 

 

 

Evaluation Criteria 

 MANDATORY REQUIREMENTS  POINTS  

1.  

 

 

Particulars of the Tendering Company. 

 

a) Certified copies of statutory documents as follows: - 

• Certificate of incorporation/registration. 

• Current Tax Compliance certificate.  

• KRA Pin Certificate. 

• Valid NCA certificate category 1 for Electrical engineering services and 

Mechanical engineering services works. 

• Valid and current trade/ Business license. 

• Serialized Tender Document and attached documents. 

• Completed confidential business questionnaire and declaration form duly 

filled, signed and stamped.  

• Disclosure of business ownership (Directors/ Partners /Sole Proprietor). 

Attach a copy Business CR 12 Form. 

• Bidder to provide self-declaration that the person/tenderer is not debarred in 

the matter of the public procurement and asset disposal act 2015(As per 

section 62 of PPDA 2015).  

• Bidder to provide self-declaration that the person/tenderer will not engage in 

any corrupt or fraudulent practice. 

• Form of tender duly filled, signed and stamped. 

• Provide Tender security which shall be 2% of the tender amount from a 

reputable bank or insurance companies approved by PPRA and shall be valid 

for 120 days from the closing date of the tender. 

Mandatory  

 TECHNICAL/GENERAL REQUIREMENTS   

2 Provide Details of; 

Company Profile (State whether joint or not). (5 Points) 

Contact person(s). (2 Points) 

Physical Address/Location. (3 Points) 

 

10 

3 Evidence of adequacy of working capital for this Contract 

a) Access to line(s) of credit. (3 Points) 

b) Indicate appointed bankers showing the name, address, contact person and address 

of bidder’s bankers. (2 Points) 

c) Letter of authority from the bidder authorizing the County Government of Lamu to 

seek reference from the bidder’s bankers. (3 Points) 

d) Bank statements for the last twelve months. (2 Points) 

 

 

        10  

4 Details of experience and past performance on at least one (1) project of a similar 

nature within the last five years (2015-2020), details to include current contractors, 

names of clients/firms, clear physical address and contact persons. (Attach award 

letters, Local Purchase/ Service Orders, Signed contracts and Completion certificates 

as evidence/proof of contract)  

- Name of the project of similar nature – (@ 5 point * 1 = 5 Points) 

- Address of Project – (@ 3 point *1 = 3 Points) 

- Contact persons – (@ 1 point * 1 = 1 Point) 

- The Project Value- (@ 1 Points * 1= 1 Point) 

- Proof of Such Contracts (Attach award letters/LPOs /LSOs/Signed Contracts 

and completion certificate. (10 Points) 

        

        20 



 

 

5 Documentary evidence for those submitting tenders for this works shall comprise of; 

a) Performance charts, (1 marks) 

b) Work plan/schedule (1 marks)      

c) List of equipment and state if the equipment is owned or leased and attach 

supporting evidence. (3 Points).                                                                                                    

5 

6 Bidder to provide a preliminary description of the proposed 
work; i.e.  
a) Method and schedule (1 marks).  
b) The drawings (1 marks).  

c) The charts, as necessary (1 marks). 

3 

7 Qualifications and experience of two key site management and technical personnel 

proposed to undertake this work. Attach the CVs and Certificates of qualifications 

for the key staff (6 marks) 

 

6 

8  Information regarding any litigation, current or during the last 5 years, in which the 

tenderer is involved, the parties concerned and disputed amount if any. (5 marks) 

         5 

9 Attach Audited Financial Accounts for the last two years. (2018-2020) (6marks) 6 

10. Provide the following documents of the proposed plant equipment; 

a) Accurately filled, signed and stamped Manufacturers Authorization (3 marks) 

b) Provide Manufacturers Brochures with details of the proposed equipment to 

be supplied. (6marks) 

c) Provide a written document extending 2 years (two) warranty for the 

equipment to the County Government of Lamu. (6 marks) 

 

 

15 

 TOTAL 80 

 

 

 

Evaluation criteria 

 
 

All information provided may be subject to confirmation by 

COUNTY GOVERNMENT OF LAMU providing false 

information will lead to disqualification. NOTE: Only tenders that 

score 60% out of 80% on technical evaluation will qualify to have 

their proposals for financials evaluated. Those scoring below 60% 

will be disqualified at this stage. Award will be given to the lowest 

quoted bidder. 

 

 

 

 

 

 

 



 

 

SECTION VI – TECHNICAL SPECIFICATIONS 
 

TECHNICAL SPECIFICATIONS FOR SUPPLY AND INSTALLATION OF WATER TREATMENT 

EQUIPMENT AT BELEBELE, HINDI 

Requirements 

The Desalination that is required is a suitable water treatment plant that can deliver 10,000 litres per hour (10m3/hr).  

Treatment Process 

The proposed design will consist of the following processes 

• Chemical oxidation 

• Ultra filtration 

• Reverse Osmosis plant (RO) 

• Disinfection 

 

Process description 

• Water from the borehole will first be chlorinated and stored in a set of raw water tanks. (Client scope). 

Chlorine is required to oxidise iron and manganese in the water. 

• One of the raw water tank will be fitted with aeration pipework for iron and manganese oxidation. 

• The raw water shall be pumped through Ultrafiltration plant to remove any suspended solids. 

• To prevent scaling of the RO membranes, it will be important to dose an antiscalant into the water before 

the water goes into the RO. Genesys antiscalant will, therefore, be continuously added into the system prior 

to the RO. 

• To prevent damage of the RO membranes with chlorine, the water shall be based through activated carbon 

and dosed with SMBS for dechlorination. 

• Pre-treated water will then be passed through a Reverse Osmosis Unit with the capacity to treat highly 

brackish water to standards within the acceptable levels of drinking water.  

• The treated water will then be adjusted pH to keep the pH within the required limits and chlorinated to prevent 

further contamination of the water. 

• The treated water will finally be stored in a treated water tank. (Client’s Scope) 

Equipment description 

For the above scope, the treatment system will include the supply of the following equipment 

• 1No.Ultrafiltration plant 

• 1No. Heavy-Duty, Non-corrosive, Centrifugal feed pump. 

• 1No. Antiscalant dosing pump complete with the chemical tank for Genesys antiscalant dosing. 

• 1No. Biocide Dosing Unit complete with chemical tank and dosing pump for Kurita IK-110 biocide dosing. 

• 1No. Reverse osmosis (DRO-M) unit locally assembled complete with 16No.Dupont medium brakish 8” 

membranes for highly brackish water treatment, in special high-pressure vessels (1000PSI) 

o 1No. Centrifugal (CR) Grundfos high-pressure pump 

o Duplex steel piping and fittings for the feed and concentrate lines to prevent against corrosion 

o Remote monitoring capabilities 

o 1No. Clean-in-place (CIP) system complete with chemical tank and pump for automatic permeate 

flush and periodic flushing system. 

• 1No. Chlorine Dosing Unit complete with chemical Tank and dosing pump. 

• 1No. pH adjustment unit complete with chemical tank and dosing pump. 

Ultrafiltration Unit 

The equipment we shall supply is outlined below; 



 

 

➢ 4No. DuPont IP-77Ultrafiltration modules complete with UPVC module housing and ultra-filtration 

membranes. 

➢ 1No. Air compressor capable of delivering an air-water mix entry pressure of ≤ 1bar for air scour. 

➢ 1No. Feedwater pumps to deliver water to the UF module. 

➢ 1No. Backwash pump. 

➢ 1No. Clean in Place system (CIP) for cleaning the module. 

➢ 2No. Chemical dosing pump complete with a chemical tank for Chemically Enhanced backwash, CEB. 

A detailed description of Ultrafiltration 

 

Ultrafiltration is based on DuPont Ultrafiltration modules with features and benefits including: 

➢ 0.03 µm nominal pore diameter for removal of bacteria, viruses, and particulates 

including colloids. 

➢ PVDF fibers free of macro voids for high mechanical strength with excellent 

chemical resistance offering long membrane life and reliable operation. 

➢ Hydrophilic PVDF fibers for easy cleaning and wettability that help maintain long 

term performance. 

➢ Outside-In flow configuration for high tolerance to feed solids and the use of air 

scour cleaning. 

➢ U-PVC housings eliminating the need for pressure vessels and are resistant to UV 

light. 

The Systems shall be frame mounted and supplied as complete units with all necessary accessories and controls for 

simple integration with the flow process. Key Features of the skid include; 

➢ Fully automated plant operation including normal filtration cycle, 2 backwash cycles, rinse and forward flush 

cycles as well as providing various alarms in case of system malfunction. The various cycles are controlled 

by an integral PLC controller.  

➢ High-efficiency feed, backwash and cleaning pumps  

➢ Integrated cleaning, air scour and backwash systems and two chemical dosing pumps for the cleaning agent  

➢ System monitoring instruments including inlet and outlet flow meters and pressure gauges.  

➢ 150-micron pre-filter.  



 

 

 

Figure 1: Ultrafiltration System 

 

Reverse Osmosis (RO)  

The RO system produces purified water (permeate) from the feed water via rejection of all organic and inorganic 

constituents by a semi-permeable membrane system. It separates the incoming feed stream into two effluent streams: 

➢ The permeate (treated water) passes through Reverse Osmosis membranes and thus contains greatly reduced 

quantities of dissolved mineral salts and organics for use (≥ 99% rejection ratio).  The designed recovery of 

your Sea Water RO machine is 30%. This recovery is subject to change with respect to water quality. 

➢ The concentrate (reject water) is the stream which passes tangentially across the membrane surface and thus 

retains the impurities separated from the permeate stream. A certain minimum flow of ‘concentrate’ is 

necessary to keep the RO membranes from ‘fouling’ due to the removed mineral salts and organic contents. 



 

 

 
Figure 2: Reverse Osmosis plant 

Tertiary Treatment Stage 

This stage will be to condition and disinfect the reverse osmosis permeate water for final use. Treated water from the 

RO unit shall be chlorinated for disinfection against any possible post contamination. To bring the pH within the 

World Health Organization guidelines pH adjustment will be done and the treated stored in a treated water tank.   

 SPECIFICATIONS 

Remote monitoring unit is a high specification internet-based system for remote monitoring and control of equipment. 

It is available as an option with any pump, generator, solar and water treatment installation and provides users with 

specific information regarding the operation of their equipment. The Remote monitoring unit system is built on 

modern infrastructure to ensure reliability, speed and accuracy of information. 

RTU (Remote Terminal Unit) 

The heart of the system is the RTU controller that monitors various selected conditioned signals and relays the data 

to the Remote monitoring unit Command Center from where such information is disseminated to respective mobile 

phones and internet applications. The RTU is fitted with a SIM card and so the installation must have a mobile GSM 

network signal available to operate. It then transmits the data received in selectable communication channels 

depending on availability. 

Remote monitoring unit Command Center 

This forms the data terminal for the entire system. Data sent from the various RTUs are received, interpreted, stored 

and dispatched to various channels. It also issues user generated commands to the RTUs to action on the monitored 

equipment. 

Depending on system specification and fitted sensors, the Remote monitoring unit user is able to see real time 

equipment operation status, alarms and parameter readings such as: 

• Start and Stop. 

• Trip due to overload. 

• Current and Voltage 



 

 

• Power supply failure. 

• Water flow rate and system pressures (special sensors required) 

• Energy consumption (special sensor required) 

The user is also able to perform the following: 

• Start and stop equipment. 

• Schedule equipment operations. 

• Report emergency conditions to the Remote monitoring unit Field Service team. 

 Multi-Platform Mobile Application 